

63 Harden Avenue
Sea View
Durban

P O Box 25087
Rossburgh; Durban
4072

Tel: (031) 465 6858
Fax: (031) 465 8481

SALT SPRAY CERTIFICATE

NUMBER: JD 540

Test method and control:

INTERNAL PROGRESS REPORT NO.: 647

This test was conducted according to ASTM B117 method of Neutral Salt Spray (Fog) testing.
Testing is controlled according to SDE's ISO9001 International standard for quality management.

CUSTOMER	CONTACT PERSON	Cert. DATE:	PURCHASE ORDER / REF:
AMACASA	JOHNNY	30.03.21	JOHNNY

DETAIL & PREPERATION OF SAMPLE/S

Test requirements	WHITE RUST	RED RUST	TEST TYPE	YES; NO; N/A		
STAINLESS STEEL	NONE	NONE	Thickness test:	NO		
Component curing:	N/A	24HRS	48HRS	DON'T KNOW	Cut test	NO
	MINIMUM: 24 HRS				Weighing of samples	NO
Component cleaning / preparation:	STRAIGHT FROM CUSTOMER - NO CLEANING ADMINISTERED					

PART DETAIL:

PART NUMBER:	PART DESCRIPTION:	COMMENTS:
STAINLESS STEEL SPRINGS	SPRINGS	-

PLATING / COATING SPECIFICATION	MATERIAL SPECIFICATION	NUMBER OF SAMPLES	PREP. TEST RESULTS
N/A	STAINLESS STEEL	2	1. 12.183(μ) 2. 14.760(μ) 1. 209.67 g 2. 209.67 g

@ 120 HOURS



@ 312 HOURS

@ 312 HOURS STILL NO WHITE RUST VISIBLE.

IN ACCORDANCE WITH SPECIFICATION PROVIDED	<input checked="" type="radio"/>	NOT IN ACCORDANCE WITH SPECIFICATION PROVIDED	<input type="radio"/>	NO REQUIREMENTS PROVIDED	<input type="radio"/>	EXPERIMENTAL / FIRST OFF / COMPARISON	<input type="radio"/>
---	----------------------------------	---	-----------------------	--------------------------	-----------------------	---------------------------------------	-----------------------

Document details:

DOCUMENT NUMBER	DATE	REVISION	PAGE	APPROVED
TC 03	28.02.2019	4	1 OF 1	K.A